



March 24, 2008

Mr. Ken Sharum
Riverside USD
3070 Washington St.
Riverside, CA 92508

DSA File No.: 33-H9
Application No.: 04-104843

Subject: Martin Luther King High School – Shade Shelter
9301 Wood Road
Riverside, CA

Heider Project No: 060208

LABORATORY REPORT ATTACHMENT

This attachment states all inspection and testing that was performed by Heider Engineering Services, Inc. with noted exceptions indicating tasks performed by others unknown to Heider Engineering. Testing & Inspections that are not listed below were not performed by our laboratory.

- Compressive strength testing of concrete cylinders fabricated on 9/14/06, 9/26/06, and 10/02/06 met required compressive strength.
- High Strength Bolts tested for wedge tensile and hardness, lab nos. 409 ABCDE met required tensile and hardness.
- No Tensile or Bend testing was performed on reinforcing steel.
- No structural steel inspection or bolt testing performed by Heider Engineering.
- No Concrete Batch Plant Inspection required per T & I sheet.

I declare, under penalty of perjury, that I have read the above reports and know the contents thereof; and that all of the above statements are true.

HEIDER ENGINEERING SERVICES, INC.

By: _____
Dennis W. Heider, RCE
Principal Engineer



cc: Architect, Structural Engineer, IOR, DSA

Ph: (909) 673-0292

FAX: (909) 673-0272

800-A South Rochester Ave., Ontario CA 91761-8171